ASSEMBLY INSTRUCTIONS

NOTE: KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED

Care Instructions:

DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED!

Please wipe clean using a non-abrasive mild soap and warm water.

NO PARTS LIST QTY
A @ SEAT 1PC

B HIP-LEG FRAME 2 PCS
C / SHORT STRETCHER 2 pcs
D / LONG STRETCHER 2 pcs

NO HARDWARE LIST QTY

Bolt @5/16"x1-1/2" 6 PCS

1 Lock Washer @5/16" 6 PCS

Flat Washer @5/16"x19Dx1.5mm 6 PCS

2 Screws M4x1-3/4mm 8 PCS
3 Allen Wrench 3"x4mm 1PC

A\ warnine 1 S p—— p——

sssssssssssssssssssssssssss

uuuuuuuu

.......

10F 3

llllllllll




ASSEMBLY INSTRUCTIONS

)

NOTE: KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED
DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED!

20F 3




ASSEMBLY INSTRUCTIONS

NOTE: KEEP THIS DOCUMENT FOR REFERENCE IN CASE PARTS ARE NEEDED
DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED!

STEP 5

30F3




	Page 1
	Page 2
	Page 3

